

Certificate of Testing



Certificate Number: 2013/57A
Date: October 2014
System: Aliva Ceramic Rainscreen
System supplier: Aliva UK (Gruppo IVAS) Ltd

Tests performed:

Watertightness - dynamic	✓
Wind resistance - serviceability	✓
Wind resistance - safety	✓
Soft body impact	✓
Hard body impact	✓

In accordance with 'Standard for Systemised building envelopes CWCT, 2006

Signed:

A handwritten signature in blue ink, appearing to read 'Mr P. Hall'.

Test Witness

Signed

A handwritten signature in blue ink, appearing to read 'D. P. Hall'.

Director